TUV

AMERICA

Report No. SC304990-02

EMC - TEST REPORT
EUROPEAN STANDARD EN 60601-1-2: 2001

Test Report File No. : SC304990-02 Date of Issue: 30 December 2003
Model / Serial No. ; SC-5100-02 and SC-5210 / --

Product Type : SCS Implant System

Applicant : ADVANCED BIONICS

Manufacturer : ADVANCED BIONICS

License holder : ADVANCED BIONICS

Address : 12740 San Fernando Road

Sylmar, CA 91342

Test Result : M Positive* O Negative

Test Project Number
Reference(s) : SC304990-02

Total pages - Test Report : 44

(*) See General Remarks.

TUV Product Service reports apply only to the specific sample tested under stated test conditions. It is the manufacturer’s responsibility to assure the
continued compliance of production units of this model. TUV Product Service, Inc. shall have no liability for any deductions, inferences or
generalizations drawn by the client or others from TUV Product Service, Inc. issued reports.

This report is the confidential property of the client. As a mutual protection to our clients, the public and ourselves, extracts from the test report shall
not be reproduced except in full without our written approval. This report shall not be used by the client to claim product endorsement by NVLAP or
any agency of the US government.

TUV Product Service, Inc. and its professional staff hold government

and professional organization certifications and are members of
AAMI, ACIL, AEA, ANSI, IEEE, NVLAP, and VCCI
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TEST REGULATIONS:
The tests were performed according to the following regulations:
W - EN 60601-1-2 / 2001
H - EN 60601-2-24 / 1995
W - EN 55011 /1998 W - Group 1 O - Group 2
O - Class A H - Class B
W - CISPR 11 (1997) W - Group 1 O - Group 2
O - Class A - Class B
H - EN 61000-4-2
H - EN 61000-4-3
- EN 61000-4-8
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Environmental Conditions In The Laboratory:
Actual
Temperature : 20-24 °C
Relative Humidity :29-43 %
Atmospheric Pressure : 99.8-100.0 kPa
Power Supply Utilized:
Power supply system :6VDC/4.5VDC
Symbol Definitions:
W - Applicable
[ - Not Applicable
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Test Conditions: CONDUCTED EMISSIONS (Interference Voltage)

The CONDUCTED EMISSIONS (Interference Voltage) measurements were performed in the following location at
the San Diego Testing Facility:

H - Test not applicable |

B - SR-2, Shielded Room, 12’ x 24’ x 10’, Metal Chamber

Test Equipment Used:

Model No. Prop. No. Description Manufacturer Serial No.
FCC-LISN-50-25-2 552 Power Mains Network (LISN), Fischer Custom 113
50 uH/250 uH/50 ©/0.25 uF Communications, Inc.
ESHS 20 459 EMI Test Receiver Rohde & Schwarz 832354/004
CAT-20 - 20 dB Attenuator Mini-Circuits -
LISN 3,50 A 262-263 LISN Fischer Custom 3-4
Communications, Inc
Result:
M - Pass O - Fail
Remarks:
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Test Conditions: RADIATED EMISSIONS (Electric Field)

The RADIATED EMISSIONS (Electric Field) measurements were performed in the following location at the
San Diego Testing Facility:

| O - Test not applicable |

| - Canyon #1 (10- and 30-Meter Open Area Test Site), Carroll Canyon, San Diego
(Calibration Due Date: 17 July 2002)

Testing was performed at a test distance of:
W - 10 meters

Test Equipment Used:

Model No. Prop. No. Description Manufacturer Serial No.
LPB 2520/A 739 Antenna, Bilog Antenna Research 1169

ESVS 30 6732 EMI Test Receiver Rohde & Schwarz 833825/003
Result:

H - Pass O - Fail

Remarks:
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Test Conditions: ELECTROSTATIC DISCHARGE (ESD)

TUV

AMERICA

The immunity against ELECTROSTATIC DISCHARGE (ESD) was performed in the following location at the

San Diego Testing Facility:

O - Test not applicable

H - TR-1, Test Room
Test Equipment Used:

Model No. Prop. No. Description

Manufacturer Serial No.

NSG435 470 ESD Simulator System C
-- -- Horizontal Coupling Plane  TUV Product Service, Inc. -
- -- Vertical Coupling Plane

Test Specification:

Discharge Voltage (Air): u-2KkV
m-4kV
Discharge Voltage (Contact): u-2kV
O-3kV
Discharge Impedance: W - 330 Q /150 pF
Discharge Repetition Rate: M- > 1 sec.
Number of Discharges: M - > 10 at all locations
Kind of Discharges: Direct Discharge
W - Air
W - Contact
Polarity: W - Positive
Location of Discharge: O - See Data Record(s)

Schaffner 751

TUV Product Service, Inc.  --

m-6kV m-8kV
O-15kV O- kv
m-4kV O-8kV
m-6kV O-_ kv

O - 150 2/ 150 pF

Indirect Discharge
W - HCP
m-VCP

W - Negative

W - Each location on the surface touchable by hand

Result:
H - Pass O - Fail

Remarks: (*) CTl, 2, 3, 4, 5 resets in about 4 seconds + 4 kV, + 6 kV.”"Resets” - Stimuli turns unit off. EUT returns to
operation of pulsing stimulus to spine evident by flashing LED.
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Test Conditions: RADIATED ELECTROMAGNETIC FIELDS

The immunity against RADIATED ELECTROMAGNETIC FIELDS was performed in the following location at
the San Diego Testing Facility:

O - Test not applicable

W - SR-1, Shielded Room, 12’ x 24’ x 10’, Metal, Compact Anechoic Chamber

Test Equipment Used:

Model No. Prop No. Description Manufacturer Serial No.
AT1080 444 Antenna, Log Periodic Amplifier Research 14540
C3910 638 Directional Coupler Werlatone, Inc. 5416

FM 2000 753 Isotropic Field Monitor Amplifier Research 25280

FP 2000 747 Isotropic Field Probe Amplifier Research 24598
100W1000M1 439 Power Amplifier Amplifier Research 14971

436A 472 Power Meter Hewlett Packard 2101A11117
8481A 726 Power Sensor Hewlett Packard 1926A27528
8648C 789 Signal Generator Hewlett Packard 3642U107A
91888-2 6627 Horn Antenna Ailtech 101
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Test Conditions: RADIATED ELECTROMAGNETIC FIELDS, continued
Test Specification:
Frequency Range: O -27 -500 MHz O-26 - 1000 MHz | - 80 - 2500 MHz
O-9 kHz - 27 MHz 0-80-1000 MHz
Field Strength: O-1Vim H-3V/m O-10V/im O-_Vim
Distance Antenna - EUT: O-1m H-3m
Modulation: m - AM: O-FM: 80 % 1 kHz
O - unmodulated
M - sine wave: O - Pulse ON/OFF  Duty Cycle: _ %
Step: M - < 0.0015 decades / sec m-1%
Polarization of Antenna: W - Horizontal W - Vertical O - Circular
Result:
m - Pass O - Fail
Remarks:
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Test Conditions: POWER FREQUENCY MAGNETIC FIELD

The immunity against POWER FREQUENCY MAGNETIC FIELD was performed in the following location at
the San Diego Testing Facility:

O - Test not applicable |

B - TR-2, Test Room

Test Equipment Used:

Model No. Prop. No. Description Manufacturer Serial No.
1000-8 -- Magnetic Field Generator TUV America --
1C-1m -- Loop Injection Coil TUV America --

Test Specification:

Frequency Range: W -50Hz H-60 Hz O - 400 Hz

Field level (EMF): O-1A/m H-3A/m O-10 A/m
O0-30 A/m O0-100 A/m O- A/m

Duration: | - 60 seconds

Axis of Orientation: H - X-axis W - Y-axis W - Z-axis

Result:

Hm - Pass O - Fail

Remarks:
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Equipment Under Test (EUT) Test Operation Mode:
The equipment under test was operated under the following conditions during testing:
O - Standby
O - Test Program (H - Pattern)
O - Test Program (Color Bar)
O - Test Program (Customer Specified)
O - Practice Operation

O - Normal Operating Mode

B - Transmit

Configuration of the equipment under test:
O - See Constructional Data Form in Appendix B - Page B2
W - See Test Setup Photos

The following peripheral devices and interface cables were connected during the testing:

O - Type:
O - Type:
O - Type:
O - Type:
O - Type:
O - Type:

O - Unshielded power cable
O - Unshielded cables
O - Shielded cables MPS. No.:

O - Customer specific cables
O -

a-
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GENERAL REMARKS:

(*) Electrostatic Discharge - CTI, 2, 3, 4, 5 resets in about 4 seconds + 4 kV, + 6 kV."Resets” - Stimuli turns unit off. EUT returns to
operation of pulsing stimulus to spine evident by flashing LED.

SUMMARY:

All tests according to the regulations cited on page 3 were

N - Performed*

[ - Performed with the following exceptions

The Equipment Under Test

B - Fulfills the general approval requirements cited on page 3.*

O - Does not fulfill the general approval requirements cited on page 3.

Statement of Measurement Uncertainty

The data and results referenced in this document are true and accurate. There may be some degree or
level of measurement uncertainty. As EN 45001 does not allow recommendations to be included in the
test report, the reader is encouraged to request a copy of the TUV policy concerning pass or fail judgment
with respect to possible measurement uncertainties.

Equipment Received Date: 24 November 2003
Testing Start Date: 24 November 2003
Testing End Date: 25 November 2003

- TUV PRODUCT SERVICE, INC. -

Responsible Engineer: Responsible Engineer:
Jim Owen Alan Laudani
(EMC Chief Engineer) (EMC Engineer)
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Technical Documentation

Test Data Sheets
and

Test Setup Drawing(s)
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REPORT No: SC304990 SPEC: EN 55011-8

CUSTOMER: Advanced Bionics Corporation TEST DIST: 10 Meters

EUT: Remote Control SC-5210 sn 001002 TEST SITE: 1

ETS SC-5100-02 sn 001005

EUTMODE: Transmit BICONICAL: 739

DATE: Nov. 24, 2003 TESTED BY: A. Laudani Md/ LOG PERIODIC: 738

NOTES: Quasi-Peak with 120 KHz measurement bandwidth, RCVR: 6723

4.5 Vdc! 6 Vdc
Temperature: 20°C Relative Humidity: 40%

EUT MARGIN -4.3 did at 34 MHz ver 1.8a

FREQUENCY VERTICAL |HORIZONTAL |CORRECTION| MAXIMUM | SPECIFIED| EUT EUT ANTENNA
(MHz) measured measured FACTOR |CORRECTED LIMIT MARGIN{ROTATION| HEIGHT

{dBuv) {dBuv) {(dB/m) (dBuVv/m) {dBuV/im) (dB) | (degrees) | (meters)
34,00 6 -2 19.7 25.7 30 -4.3 65 1
64.00 12.1 1.2 11.4 23.5 30 8.5 60 1
165.00 2.4 2.4 1.7 14.1 30 -16.0 1
229.00 -2.2 2.5 15.4 13.2 30 -16.8 1
323.60 -1.1 -1.2 18.4 17.3 37 -19.7 1
600.00 2.1 06 2586 27.7 37 -9.3 1
700.00 -1.9 -1.8 27.7 25.9 37 -11.1 1
800.00 0.8 -0.8 296 28.8 37 -8.2 1
900.00 -1 =11 30.4 294 37 -7.6 1
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REPORT No: SC304990 SPEC: EN 55011-B

CUSTOMER: Advanced Bionics Corporation TEST DIST: 10 Meters

EUT: Remate Control $C-5210 sn 001002 TEST SITE: 1

PG 8C-1100-02 sn 161007

EUT MODE: Transmit BICONICAL: 739

DATE: Nov. 24, 2003 TESTED BY: A. Laudani M LOG PERIODIC: 739

NOTES: Quasi-Peak with 120 KHz measurement bandwidth, RCVR. 6723

4.5 Vde! 4 Vde
Temperature: 20°C Relative Humidity: 40%

EUT MARGIN -1.9 dB at 32 MHz ver 1.8a

FREQUENCY VERTICAL HORIZONTAL |CORRECTION| MAXIMUM | SPECIFIED| EUT EUT ANTENNA
(MHz) measured measured FACTOR |CORRECTED LIMIT MARGIN|ROTATION| HEIGHT

(dBuv) (dBuV) {dB/m) (dBuVim) | (dBuVim) (dB) | (degrees) | (meters)

32.00 83 23 19.8 28.1 30 . -1.9 0 1
34.00 7.2 1.1 19.7 26.9 30 -3.1 319 1
64.00 125 1.2 11.4 23.9 30 5.1 60 1
132.00 101 0.1 129 23.0 30 -7.0 308 1
165.00 -1.5 2.3 M7 10.2 30 -19.9 1
229.00 -2.2 2.3 15.4 13.2 30 -16.8 1
323.60 -1.2 -1.1 18.4 17.3 37 -19.7 1
600.00 2.1 -0.6 256 27.7 37 -8.3 1
700.00 -1.9 -1.8 277 25.9 37 -11.1 1
800.00 -0.8 0.8 2986 288 37 -8.2 1
900.00 -1 -1.1 304 29.4 37 -7.6 1
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ESD MAP
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ESD MAP
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ESD IMMUNITY
Tast Repor +. 202 04 990 Test Area: K] T U V
TestMethed_ & N 61 OOO~H-2 Date: i /1_5—/ o |
. PRODUCT SERVICE
N OGOt -2 & 2081 EUT POWER:
EUT Model _SC. = 5 00 “D2 g %31:3&\::33/50@"1%/ :{21 20 Vaclso e Temperature. 23 °C
EUT Descricion:_ € XTERN AL TRIA 1. STimulatol sy ©CI10DG Al Pressure: 79.% KPa
NOTES: Relative Humidity: 37 %
S“"Sre_«m Resets A oot o Seconds Afbtn ESD gretd
TEsSTPOINT | DISCHARGETYPE 2KV 3KV 4KV 6 KV 8KV [ KV] COMPLIES?
LOCATION |INDIR®|CON**| AiR| REPS REPS AEPS REPS REPS REPS | YES | NO REMARKS
+ - |+ + + + -+ .
He P F % Jo |10 1nllo| In]1o N Keze 31 ckV "D
Hef R \ v Resct @ qu¥~ “A -GkY
HeP L v Reget @Y nV. "R -~GH/
HCP B v fesed & 1V =~ M C '~k
veP £ v
vee R v
vep L v/
veP By MIA v
< T X v | o 16 Jiof| w]re v/ queqq':: Kesests
2 \ ) A v Resels —~6kV
7 | L] ol Regetg XL EV
o \ 1l V] | Recote +HKVE Lk
5 v UMK v Retets +4 kV T 4K
AT X|iol e | e rolte o 1o v’ Rart Cover
il ‘ \ Al g al Spealosuve Crnck
o3 (Ll Il 1 v Butted Suitel
—} Vi NI R/ v’ ed
Tested by: 4 Lton dpnn 74\‘(@““
Printed ﬁnature
Reviewed by: J / ﬂ/l ﬂﬂ/f// Qﬂ -~ —
Printed Signature
{") Indirect (*~) Contact

ESCC.DOC Rev $8.98

TUV AMERICA, INC.

Page TD9 of TD17
Rev.No 1.0

10040 Mesa Rim Road  San Diego, CA 92121-2912 Phone 858 546 3999 FAX 858 546 0364



AMERICA

Report No. SC304990-02

pajuld

26°S0 A8H DOQ'NWIAVH

aimeubis Q

ALINNWINI @31viavd

— — = 7~ :AQ pamaIra
77D TN TS e
injeubls g / peluud
ey %ﬂ \N\ [z 2skav < Aq paysay
X 7] A A 3 i3 \
v H
x1s 4
| 5 A
x| # A
Ea z
1 ¢ H
X1l ¢ ~ A v
Xz | || A |
lel{p* \
4 [ I N 1 {
X1 v ] A [>5|og [o90 | VAT o9
BoLn] W | WH | Weod | @0 | @n
SYHYASY oN | s3A | 30v4 | 1910 JAtmviod | -3aVM | tdwy | oadd | Bl | (ZHW)
SINANOD in3 |is3i | amd NOILVINGOW 1s3) jo3udisaL
14 — voiowo M q
INOWL T o&.Iﬂ“b_EEsI aAgeRY Q125 «Orﬂ “qJIve) LR \ ™M ‘S3ION
T m&%m@swﬂtm iy 500100 M5 Jeyt) 043 YL Ty vaalxyg uondwoseq 1n3
MFIA dOL NOILINII3d 30V 9 kT omeadus) CPPA SR/ OPA 9 U0 TG0 5 5 G S8 #1PPON 1N
ZH09/98A 02t O 2H 05/9BA 02 O
'HIMOd LN3 Teoz 12-1 - 19999 43
FOIAY3S 1ONQ0Hd v
TGz ®EQ T TR 000! DY 5 POWRWIsAL
> : _ s "By 159 OLLh o o5 +# yoday isa),

Page TD10 of TD17

Rev.No 1.0

10040 Mesa Rim Road  San Diego, CA 92121-2912 Phone 858 546 3999 FAX 858 546 0364

TUV AMERICA, INC.



AMERICA

Report No. SC304990-02

ainjeubis \

WQ\ —
QIMETBIS

pajuid

46750 A9H DOQNNIaVY

A
\\\ e % q pomainey]

pajulid

WP w\ Aq paysa ]

Ll 20 O I T 1l A
X1 7 H RN
X1 5 b |
X1 .5 A
X | /A A
X | 7 H
X £ H
X |2 A ] ._
X1 <[ 1]~ [
X1 T a H \
X | 1 PR P I
X1 1 S| A |35 |od |oeooi 13 |-
©OLL| W) | UWH | wbod | e | e
SHEYWIY ON S3A | 39v4 | IsIQ | ALMVIOd ]| -3AVAA | Jdwy | DaHg 13A3 (zHwW)
S3dNOD n3a 183y [egEIE] NOLLYINAoOKW 1531  (D3ud 1531
14
. ) 2eel @O NS N )
€ LNOWA 4 % TN “Ripiiny aAgely QIZ5-05 IwAMep 2w oy Vs ‘S3LON
I egy =L L 1INl AV _§00I00 if 2O4¥) ~ kS vl 1V ~IIIXTZ tuollduoseq 1N3
MHIA JOL NOLLINIZEA 30V Do &7 aimeiadus YPA S A/ ot 2 BUIONR T, 5qi535 S L3 #iepowina
ZH 09/BA Q2L 0  ZH 0G/%eA 082 0
‘H3IMOd Ln3 Yoo, 2-1-lond7N 3
20IAY3S 1oNaoHd
>: SQ-6T- 1] =ea e hL-e0a T8 N3 PowsIseL
By 1S9 T yodey 1se)

ALINNININI d31Vidvd

Page TD11 of TD17

Rev.No 1.0

10040 Mesa Rim Road  San Diego, CA 92121-2912 Phone 858 546 3999 FAX 858 546 0364

TUV AMERICA, INC.



AMERICA

Report No. SC304990-02

ainjeubis

1650 A8H DO THNIOYY

pajuilld

. J VN
Q R “ —~] O ).L/. :Aq pomaiaoy
omfeibls pajuug A
II‘Q\’WP\V\ Juja.ﬂwuwl.q| Aq pajse
i ! ﬁ A 3
2 s o X [} \ H
XTF I [ ®
vy X1 £ 1€ A || e [ e0al S [z
1 +~ M1 A BN 7
WYY ATk G
, X | + [ _
TQOIGE MY 075~ DS |ewOD Aewd @y M Ao e g ¥ 1 [ ~ P3| OF |oaa i\wm -7 |
ol W | (MH) [ wiod | (%) ZHY
SHuviNaY ON | S3A | 3ovd | 1810 |AUMVIOL | -3avan | 9wy | DENd TaAI (ZHW)
SANGHCD mn3 4831 a3y NOLLYINACK 1s3] 0344 1531
¥ An*dgw .Tlr..f. B n.nm. X0 I..m 3
£ In om | ¢ % T+ “ApunH aanelay FOAHG A Evorvid~T “S3LON
T By w.nwm “DINSSAI IV Doy veowe D @3f j F@vanmwidat uonduossging
MHIA dOL NOLLINLAJ OV Do - ameladway ; Qa0 B “goil- T4 |epow 103
+ MogwAGzin  zoseeAogzn YO T 7S 90
‘H3aMOd LN3 T-1l - 1909057
SOIAH3S LONAOHd
fTo - 5Z_\1 8eq L -p- 000193 POURNISSL

ANL

ALINNANWI d31viavy

(- =Y

“Baly JS8

Q”_UTT omdﬂit&mm_mm._.

Page TD12 of TD17

Rev.No 1.0

10040 Mesa Rim Road  San Diego, CA 92121-2912 Phone 858 546 3999 FAX 858 546 0364

TUV AMERICA, INC.



TUV

AMERICA

Report No. SC304990-02

MAGNETIC FIELD IMMUNITY

Test Report #:_SC 304950 Test Aroa: TRL W

TestMethad_ZMN (1000 ~<-8  pate: /25 /02
EHNGI00D -1 2 7, 291 EUT POWER:
0 230 Vac/50 Hz 1120 Vac/60 Hz
EUT Modei #: sy 3C5180 - 02 Other: Temperature, 2 2 °C
EUT Description: <X TER ra L TE#| \Q"r mulatoe  gn sa/008 Pressure; 99 9 kPa
NOTES: W/ Rermows. ComoTepe S s210 Relative Humidity: 3¢ %
S oD1H02,
MAG FIELDO AlM AxIs TIME COMPLIES E
FREQ. PER TEST REMARKS
(Hz) X Y z SECS ves | No
so 21V @0 | x
| | - x
M v v Y Pl
60 I 1< o0 | X
\ | el f X

Tested By: A dpidaw, ‘4{;/%{@%&&-”««1/

Printed VSig fure

Reviewed by:_- :J/M OWZI// ) m}_—-

Printed Q / LS’ignature

mag4.doc
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EUT Description:_} b P L AT ABLE  DEVICE I [& 1 OOT  Air Pressure: 2?7 9 kPa
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MAG FIELD AlM AXis TIME COMPLIES
FREQ, PER TEST REMARKS
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Radiated Emissions Test Setup, 30 to 1000 MHz

1 NONCONDUCTIVE
= EUT  TABLE1.5x1METER

20 ¢cm TO
GROUND FLANE

40 cm

CONDUCTING GROUND
PLANE EXTENDS 0.5 m
BEYOND EUT SYSTEM
FOOTPRINT

LEGEND:

1.

2.

>

e

Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and forth forming a
bundle 30 to 40 cm long, hanging approximatety in the middle between ground plane and table.

I/O cables that are connected to a peripheral shall be bundled in center. The ¢nd of the cable may be
terminated if required using correct terminating impedance. The total length shall not exceed | m.

If LISNs are kept in the test setup for radiated emissions, it is preferred that they be installed under the ground
plane with the receptacle flush with the ground plane.

Cables of hand-operated devices, such as keyboards, mouses, etc., have to be placed as close as possible to the
controller.

Non-EUT components of EUT system being tested.

The rear of all components of the system under test shail be located flush with the rear of the table.

No vertical conducting wall used.

Power cords drape to the floor and are routed over to receptacle.
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Test Configuration Reference for ESD, Tabletop Unit

Ty pical pusiion fur
direct application

Typheal poritioa for tmdirect Typical pesttion for Indicect
diacharge e HCE dacharge to YOV

N\ &
. @\ N z\‘ Ractosutal oaupller plane
U

lfdmelilm

)
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Test Configuration for Radiated E-Fields Immunity

0.8 m high (SR-1)
non-conductive Area of uniform
support ficid

Incoming mains

power filter

Ficld geacration
aatenna

Intcrconnection :
N
e N :
~ ] |
h Optional ancchoic material
- N in case of scmi-sncchoic
- to reduce grouad
EUT measurcment /’, *’, \> Interconnecting :t:ﬂa:;l:‘:a (SR-5). &
instromentation IR cables
| .
Field geaeration gﬁbﬁ peactration
equipment

NOTE - Anechoic Lining material on walls and ceiling has been omitted for clarity.
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Appendix A

Test Setups
(Photographs)
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Photograph of Test Setup:
Radiated Emissions
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Photograph of Test Setup:
Radiated Emissions
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Photograph of Test Setup:
Electrostatic Discharge (ESD)
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Photograph of Test Setup:
Electrostatic Discharge (ESD)
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Photograph of Test Setup:
Electrostatic Discharge (ESD)
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Photograph of Test Setup:
Radiated Electromagnetic Fields
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Photograph of Test Setup:
Radiated Electromagnetic Fields
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Photograph of Test Setup:
Radiated Electromagnetic Fields
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Photograph of Test Setup:
Radiated Electromagnetic Fields
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Photograph of Test Setup:
Magnetic Field
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Photograph of Test Setup:
Magnetic Field

Page A12 of A12
Rev.No 1.0

TUV AMERICA, INC. 10040 Mesa Rim Road San Diego, CA 92121-2912 Phone 858 546 3999 FAX 858 546 0364



TUV

AMERICA

Report No. SC304990-02

Appendix B

Product Information Form(s)

Not Available
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Appendix C

Change History

Not Applicable
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Appendix D

Supplemental Information

Not Applicable
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